
Anchorman Power

1A 60615RC6 GIPSY RC 10MM (RC162) 1
1B 60615RC7 GIPSY RC 8MM (RC172) 1
2 445-002 BASEPLATE 1
4 441-004A GIPSY PAWL ASSY (Inc. 78) 1
6 445-006 DRIVE PAWL CARRIER 1
9 6044111 PAWL & SPRING SET (Inc. 3 x 9 & 3 x 10) SET

10 SEE ITEM 9
11A 66500005 MOTOR/GEARBOX 12V 1
11B 66500006 MOTOR/GEARBOX 24V 1
13 445-013 NAMEPLATE 1
16 6044516 SEAL & BEARING SET (Inc. 16 & 17) SET
17 SEE ITEM 16
18 6044518 DRIVE ROLLER SET (5 per set) SET
19 6044519 CIRCLIP SET (Inc. 3 x 19 & 20) SET
20 SEE ITEM 19
21 445-021 KEY 1
22 441-013 SCREW, SLOT RSD HD CSK, M6 X 20 2
23 445-023 SCREW, ALL THREAD M8 X 100 4
26 445-026 NUT, STD M8 4
29 445-029 WASHER 1
30 445-030 WASHER, STD M8 4
42 441-019 DRUM CAP 1
43 441-020 DRUM 1
44 6044544 CLUTCH NUT 1
45 441-022 SCREW, SKT HD CAP, M6 X 50 3
58 6044558 CLUTCH CONE 1
59 6044559 SOCKET SCREW & CONE GD (Inc. 59 & 72) SET
60 6044560 MAINSHAFT GD 1
61 6044561 MAINSHAFT G 1
62 6044562 CARRIER GD 1
63 6044563 CARRIER G 1
64 6044564 DISTANCE PIECE 1
70 6044570 FLEMING 1
71 6044900 FLEMING RETROFIT KIT (Inc. 70, 71 & 2 x 74) SET
72 445-072 FRICTION CONE 1
73 445-073 FRICTION WASHER 1
74 445-074 SCREW, CHD HD, M4 X 12 2
75 6044575 SOCKET SCREW KEY 1
76 6044576 SOCKET SCREW & CONE G (Inc. 76 & 72) SET
77 446-077 PRY OUT HOLE PLUG 1
78 66200040  ‘O’ RING 1

142 446-142 GIPSY CAP 1
275 2756900 OPERATING HANDLE 1

(NOT INCLUDED, SEE ACCESSORIES)

Item      Part No.          Description Quantity

� Parts � Bauteile � Pièces � Parti � Delar� Piezas

275

43

13

29

42

44

64

58

1

59

72

62
18

22

71

19

21

30

26

45 70

74

60

20

17

23

2

11

63

18

72

76

16

4

61

18

6

10
73 9

13 142

29

58

1

77

75

78


	35: 35


